
1en

BASIC home under frame
Spare parts catalogue

Partnerschaft für mobile Kinder



Spare parts

2

1	 Modelidentification and basic equipment
	 1.1	 Modelidentification_ ___________________________________________________ 3
	 1.2	 Basic equipment______________________________________________________ 3

3	 Spare parts
	 3.1	 Base frame__________________________________________________________ 5
	 3.2	 Column frame with baseplate____________________________________________ 6
	 3.3	 Seat retainer_________________________________________________________ 7
	 3.4	 Part`s list, for seat retainer______________________________________________ 8	
	 3.5	 Push bar____________________________________________________________ 9
	 3.6	 Twin wheels_________________________________________________________ 10



Spare Parts

3

1.1 Modelidentification

Please give us the Serial number with every spare part order, to ensure a correct 
delivery.

1.2 Basic configuration 

- Base frame with adjustable pillar.
- Seat retainer adapter for BINGO-Evolution for size: Mini, 1 or 2.
- Four twin whell`s with lock.

Colour code
Item number
Size

Serial number

 Type designation / Productname

 Jear of manufactur 

 Manufacturer

 Manufactur

Maximum user weight /
Maximum load

 CE-Identification



4

2	 Component overview

3

2

1

6

5

4

Pos Article number
1 3002-0000-032 Base frame 5
2 3002-1200-032 Column frame 6
3 300x-130x Seat retainere 7
4 3002-5400 Push bar for BASIC 9
5+6 124x-000x Twin wheel`s 10

Articel description                                                                                               Page



Spare Parts

5

1

2

Pos Article number Unit
1 3002-1110-032 Base frame, black dull matt 1 Pc.
2 1141-0019 Ribbed  insert 30x0,8-2,5 4 Pc.

Articel description                                                                                          Quantity



Spare parts

6

6.5

6.2

6.3

6.1

3

1

7

2

5

6.4

4

Pos Article number Unit
1-7 3002-1200E-032 Column frame with baseplate, complete 1 Pc.
1 3002-1210-032 Column frame with baseplate, black dull matt 1 Pc.
2 3002-1230 Bushing spacer 10 x 0.8 x 26.8 4 Pc.
3 1029-0845 Button head socket screw M8x45 4 Pc.
4 1051-0008 Washer A8,4 4 Pc.
5 1042-0008 Hexagon nut self-locking M8 4 Pc.
6 3002-1220 ZUG clamping unit 1 Pc.

6.1 3002-1221 Clamp block front 1 Pc.
6.2 3002-1222 Clamp block back 1 Pc.
6.3 1012-1055 Hexagon head screw M10x55 1 Pc.
6.4 1051-0010 Washer A10,5 1 Pc.
6.5 1121-0010 Locking lever M10 1 Pc.

7 3002-1211-032 Baseplate 4 Pc.

Articel description                                                                                          Quantity



Spare Parts

7

1512 6

8

5

24 19

20

1

23

22

18

11

3

4

16

7

2

21

10

913

14



Spare parts

8

Pos Article number Unit
1-24 3002-1303E-032 Seat retainer for Mini, complete 1 St

3002-1302E-032 Seat retainer size 1, complete 1 St
3003-1302E-032 Seat retainer size 2, complete 1 St

1 3002-1390-032 Seat retainer for Mini, black dull matt 1 St
3002-1360-032 Seat retainer size 1, black dull matt 1 St
3003-1360-032 Seat retainer size 2, black dull matt 1 St

2 1141-0009 Ribbed insert SFL 25x1-2,5 2 St
3 1089-0002 Wedge M8x21 2 St
4 3002-1323-016 Immersion tube chrome-plated 2 St
5 3002-1322 Saddle washer 25x802-1322 2 St
6 1024-0630 Hexagon socket countersunk head screw M6x30 4 St
7 1021-0885 Hexagon socket head cap screw M8x85 2 St
8 1052-0008 Spring washer B8 2 St
9 1051-0006 Washer A6,4 4 St
10 1044-0006 Hexagonal domed cap nut self-locking M6 4 St
11 3002-1372-006 Scantlings rails 2 St
12 3231-1516 Scantlings bearing 2 St
13 3231-1514 latch ramp 2 St
14 1113-0051 Washer PA 6,4x15x5 2 St
15 3002-1381-015 Seat bearing right 1 St
16 1134-0006 Snap button B 141 1 St
18 3002-1371E-015 Seat bearing left 1 St
19 3231-9523 Button 1 St
20 3002-1373-022 Side panel, left, signel white 1 St
21 3002-1383-022 Side panel, right, signel white 1 St
22 1051-0005 Washer A5,3 1 St
23 1044-0005 Hexagonal domed cap nut self-locking M5 1 St
24 1030-0510 Button head socket screw with flange M5x10 1 St

Articel description                                                                                          Quantity



Spare Parts

9

34

7

1

5

2

10
6

11

9

8

9

Pos Article number Unit
1-11 3002-5400 Push bar for BASIC home under frame 1 Pc.
1 3002-5432-007 Clamp push handle, black anodized 1 Pc.
2 3002-5431-007 Push handle, black anodized 1 Pc.
3 1059-0011 Shim ring zp DIN/ISO 988 8x14x1,2 1 Pc.
4 1121-0830 Locking lever PA black M8x30 1 Pc.
5 1021-0620 Hexagon socket head cap screw M6x20 1 Pc.
6 1051-0006 Washer A6,4 1 Pc.
7 1042-0006 Hexagon nut self-locking M6 1 Pc.
8 1143-0001 Handle grip d30 x 260 1 Pc.
9 1141-0009 Ribbed insert SFL 25x1-2,5 2 Pc.
10 1134-0006 Snap button B 141 1 Pc.
11 3002-5433-032 Adapter plate push handle black dull matt 1 Pc.

Articel description                                                                                          Quantity



Spare parts

10

Pos Article number Unit
1 1241-0001 Twin wheel castor, d=75 mm,  with wheel lock, threaded pin M10x15 4 Pc.
2 1240-0002 Apparatus castor125 mm with total lock, incl. screw M10x30 4 Pc.

Articel description                                                                                          Quantity

2

1



11

HOGGI GmbH

Eulerstraße 27 - 56235 Ransbach-Baumbach - Deutschland

(+49) 0 2623 / 92 499-0

www.hoggi.de ©
 b

y 
H

O
G

G
I G

m
bH

_1
91
0-
10
17
-D
_0
91
8


